Before start, please carefully read the explanations!

P-39 Airacobra

Specification:

Length: 1788mm(70.4" )

Wing span: 2040mm(80.3" )

Wing area: 78.5sq.dm(8.5sq.ft)
Wing loading: 93g/sq.dm(30.50z/sq.ft)
Flying weight: 7.3kg(16.1bs)

Radio: 6ch & 8servos INSTRUCTION MANUAL
Engine: 30cc gasoline engine
p

A

SAFETY PRECAUTIONS

This R/C airplane is not a toy!

\

(The people under 18 years old is forbidden from flying this model)

First-time builders should seek advice from people having building
experience.lf misused or abused,it can cause serious bodily injury

and damage to property.

Fly only in open areas and preferably at a dedicated R/C flying site.

We suggest having a qualified instructor carefully inspect your
airplane before its first flight.Please carefully read and follow all
instructions included with this airplane,your radio control system
and any other components purchased separately.




REQUIRED FOR OPERATION (Purchase separately!)

1
Sponge Sheet Silicone Tube Fuel Filter

< O

5 Required for engine starting:
[ A WARNING: Normal gasoline

A CAUTION: For details concerning the equipment listed below
(size, maker, etc.), check with your hobby shop.

1 A minimum 6 channel radio for airplanes (with 8 servos),
and dry batteries.

cannot be u with
CAUTION: Only use a minimum 6 channel radio for airplanes! annot be used

: glow engines.
(No other radio may be used!)

6 channel radio for aiplane is highly recommended for this model.

Fuel Pump Booster Cord 4 D-size Batteries

12 AA-size Batteries A minimum 6 channel transmitter

f for airplanes.
FARIRES L

>
e

il

Other equipment for enhancing airplane operation & performance

Engine Starter
Glow Plug g 12V Battery (for starter)

] Fropeller Spinner Purchase a propeller that Optional parts: rubber wheel with metal hub.

will match your engine.

@ /) Spinner

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
|
1
! Glue Instant Glue Epoxy Glue g\‘
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
- |
18"X10 !
1
1

TOOLS REQUIRED (Purchase separately!)

Awl E—

Scissors 7

A

O

Sharp Hobby Knife

Needle Nose Pliers

BEFORE YOU BEGIN

...................

Read through the manual before you begin, so you will have an overall idea of what to do.
Do not overlook this
Symbol!

A Warning!

Check all parts. If you find any defective or missing parts, contact your local dealer.

Symbols used throughout this instruction manual, comprise:

n We strongly recommen you use the thread lock for all the screws when you build your model.
. . N\

i Drill holes with the \% rg' Pay close attention % Assemble left and right

(B Apply epoxy glue. specified diameter (2mm). Cut off excess. il here! sides the same way.

Apply instant glue [ ) @_‘, Ensure smooth non-binding Must be purchased
4CA (CA glue, super glue). Cut off shade portion. [ movement while assembling. separately!



Three wheel retract system

A
e O _
Tl — o
3-way

pressure inlet

N

3-way
pressure inlet

M Make sure to assemble retracts as instructed below.

3-way
pressure inlet

I 3-way
pressure inlet

Quick release connector &

Pressure reduction inlet

3-way
pressure inlet ‘

e

”’

_—@0.2mm

Switch
@1.7mm_/©;ﬂ |

ﬂwaming! P> Please insure the sealing of the retract

system before flight .

P> Pleas notice the inner diameter for each
side of the pressure reduction inlet.

’/Quick release connector

'A‘ Accessory list for the coming installation steps.

Assemble the aileron to main wing with instant type AB glue. Be careful
to ensure the moving parts of the hinges are able to move freely.

o Clevis _________ 2
__________ Retainer __________,
___Rod (2x300mm)_________ 2

o —————— - TP Screw (2.3x12mm)__ 8
R — - Screw (3x40mm)_ 9
[ ). .. Servotray(68.5x56.5x2mm) ____,
NP - - - - - Wooden Block(20x20x8mm).____4
([ —— Pin hinge(24x24mm)_______ 6
(0)---- - Washer(3x15mm) ______ 2
_______LockNut(@mm) _____ 2
©(------- Washer(3x15mm) _______ 2

B Securely glue together. If coming off during flights, you 'll
lose control of your airplane which leads to accidents!

Apply instant AB glue to aileron and pin hinge.

ﬂ Install the servo as the illustration below

D Pin hinge(24x24mm)

Make sure hinges are
mounted in the same line |

000
o I Yo

D Air valvem

1

The status when the
gear up

D o=
TP Screw(2.6x14mm)
Qo == mm o 2 Air line (3000mm)
Retainer 1 @ ------------------ 1
<—©lﬁ ﬁ& lﬁ@ — e A 3-way pressure inlet
Clovis 4 77 Artank
[ [Haaed 79 m— R SRR LR

Pull out length of 8mm
to make gear down

Keep some space about 1mm width between
aileron and trailing edge.

/

railing
edge

Aileron

1

the right position while

|
|
I
Make sure they are in :
|
installing. :

Apply epoxy glue.

, Ensure smooth non-binding
[Y%¥ Apply instant glue (CA glue, super glue).

movement while assembling.

V Assemble left and right sides
the same way.
hY

r—
Pay close attention here!

|
Cut off shaded portion.

Do not overlook this symbol!

eececccccccce
eecccccced




Secure the servo.Install the nylon control horn Keep some space about 1mm width between .
E and connect the linkage. E trailing edge and flap. The centre of the Gravity.

TP Screw (2.3x12mm) / = > Never fly before checking the CG’s required position.

b it A 8 TP Screw (2.3x12mm) Trailing M B |n order to obtain the CG specified, reposition the receiver
edge [ and battery.

/ |G

Fla

Rod (2x300mm)_

e
S 7 A1Vttt

Clevis —Q&EX
Screw (2x10mm) N\

Lock Nut (:%\mrrﬁ

Washer(315mmye——=__7 [

Washer
Screw (3x40m{1)_

2

)
1
'

Make sure they are in
the right position while
installing.

A =V

» NEVER fly the model without well balancing.

'A‘ Accessory list for the coming installation steps. E Epoxy the flaps to the wings as illustration.

o PR Clevis _________ y)

_______ W QSP§E(§><_1_5ET‘I“) .- 2 B> Securely glue together. If coming off during flights, you 'll %

lose control of your airplane which leads to accidents!

Epoxy the pin hinges to the flap. m Install the servo as the illustration below

seccccccccccccccccccccccng QB :--..-..-..-..-........-..
. . [ ] . N °
P Assemble left and right sides r‘ . H . % Assemble left and right sides .' ) N .

Q? Apply epoxy glue. A the same way. 9 ol Pay close attention here! + Do not overlook this symbol! § @1 Apply epoxy glue. the same way. xdll Pay close attention here! : Do not overlook this symbol! E
4 .

M o o i o

. . W M

Vg ISy Ensure smooth non-binding Q — : m . . Ensure smooth non-binding [ ) : amlng! H

(XN Apply instant glue (CA glue, super glue). 3 movement while assembling. ﬁ Cut off shaded portion. . : [{%L¥ Apply instant glue (CA glue, super glue). Al movement while assembling. Cut off shaded portion. . .

L feccccccccccccccccccccccca

2 15



Epoxy the landing gear to the wing steadily.

Adjustment.

» Adjust the travel of each control surface to the
values in the diagrams.
These values fit general flight capabilities.
Readjust according to your needs and flight level.

Side View

RUDDER

Top view

m Install the nylon control horn and connect the linkage.

Mount the gear door and the wheel to the retract.

Wheel (100mm)
Bushing (8X4mm)

=zl |

inside LockNut(4mm)

BN Vaning

B Note:rubber wheels oleo struts
and retracts are optional.

Install the wheel to the fixed landing gear.

Adjustment.

Collar (5mm)

O .. Colarsmm__,

@*\Collar (5mm)

G » Adjust the travel of each control surface to the
= values in the diagrams.
These values fit general flight capabilities.
Readjust according to your needs and flight level

Top view

ELEVATOR

Side View

¥ Position for
right diagram.,

Centre of Gravity.

Secure the servo.Install the nylon control horn
and connect the linkage.

Cut away the surplus parts of plastic cover
carefully along the shaded line.

TP Screw (2.3x12mm)

TP Screw (2.3x12mm)

Rod (2x300mm)_,
\%

~.
Clevis J
Screw (2x10mm) .

Lock Nut M T
Washer(3x15mmj e/

Washer

Screw (3x30m{n)_

— /

Epoxy the fixed landing gear to the relevant
position in the fuselage.

Adjustment.

> Adjust the travel of each control surface to the

= values in the diagrams.
- These values fit general flight capabilities.
Readjust according to your needs and flight level.
Side View AILERON

FLAP

\w; i 40mm

h \I:;\\:\J ¢30mm

=

L
LR
'A‘ Accessory list for the coming installation steps.

| =" 1
;@---V_Vh_e_e'_“??”zf?)____ ! @------P\_/qpﬁﬂu_g
! !

1

@O ---->-20 Qe - S S PO 1
! LockNut (4mm i
@---- - (om)____. 2 s, - R0 fomplle 2 )
o TSNy SRSy
Washer (3x6mm) 1 Blind Nut (6mm)
© ---------r--to-- 8 JopE1--- - 2
- _V\[ogd_d_ogve_l (_GZ‘S_OTT)_ -2 E]
Reinforcement Plate

\_Ngo_d_dgv!el_(gx_sgnlnl)_ - 2 _______________ 1

@ B % Assemble left and right sides
@1 Apply epoxy glue. the same way.
h

Ensure smooth non-binding

Apply instant glue (CA glue, super glue). movement while assembling.

r-
Pay close attention here!

|
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing

Assemble left and right sides

?? Apply epoxy glue. EA the same way.
\

Ensure smooth non-binding

Apply instant glue (CA glue, super glue). movement while assembling.

geccccccccccccccccccccccny

r-
Pay close attention here!

=
Cut off shaded portion.

Do not overlook this symbol!

A\

14




Epoxy the wheel house to the wings carefully.

According to the rib template drill holes in one wing and
epoxy wood dowel in them.

Note:Please fix the air tube before
assemble the wheel house to the wing.

] [ A UL

Wood dowel (6x30mm)

Rib template (2mm ply)

Main wing joiner

Epoxy plies to relevant position inside the fuselag® as
below for assembling the cowling.

65

Epoxy the exhaust to appropriate position in the
fuselage as illustration.

TP Screw (2.3x8mm)
1

1.5}/nm

- D%

7/ Ply (15x15x3mm)
Z

Assemble the landing gear to the wheel house.

According to the rib template drill holes to another
main wing.

/TP Screw (3x20mm)
\ ’i/Washer (3x6mm)
1.8mm %
___ Washer (3x6mm) ¢ L
_TP Screw (3x20mm) _ g A

Rib template (2mm ply)

Cut the surplus shaded portion carefully
off the canopy and exhaust .

66

'A‘ Accessory list for the coming installation steps.

%ﬂ%

@ ___ Wheel (100mm) _ @ ___ Wheel (90mm) ___

Wooden supporter
(46x28x14mm)

Wooden supporter

[EL-L“J Sxegxaemm)___, —= |

T tndnggearimm) TP Sorew 23xt2mm)
Q- 1 £ SCTEW (3x20mm ) 4, £ Aluminum part(§0x6mm)
Landing gear straps =TTt

a - 2
:Q ,,,,, Gear door

The sketch map when the main wing
assembled completely.

Trim holes in the appropriate position in the wings
and drag the servo wire and the air tube out.

e ol > Make sure to glue securely.
=H If not properly glued, a failure in flight may occur.
Warning! . o
B> Securely glue together.If coming off during flights,
you'll lose control of your airplane which leads

to accidents!

Epoxy plies inside the fuselage under the cowing and
mount the canopy with TP screw as illustration.

@ Assemble the wheel and gear door to landing gear.

TP Screw (2.3x8mm) \g

/

2 o0 8

Collar (5mm)
o[y
| W
) 1

TP Screw (3x20mm)
Collar (5mm b —
( T@écr 7?3?2&1177;) ==
7/ wr (3x6mm)

/
Wooden Block

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

% Assemble left and right sides
the same way.

@—‘, Ensure smooth non-binding
[l movement while assembling.

r
Pay close attention here!

=
Cut off shaded portion.

seccccccccccccccccccccccng

Do not overlook this symbol!

% Assemble left and right sides
the same way.

Y Ensure smooth non-binding
[ movement while assembling.

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

geccccccccccccccccccccccny

l Pay close attention here! Do not overlook this symbol!

A\ [E

G
Cut off shaded portion.

13




m Install the servo.

4
(&%)

The servos installation finished sketch map.

Washer(2x5mm
Screw (2x10my Wash ( )
Ball joint
Lock Nut (2mm )
#_Copper joiner

“— Steel wire

__Cevs 2
S - - - - OOPRETIONer
P Screw_(2x10mm)__ _,
________ Nut@mm)___
- - - - - - Washer@bmm)___

_____________________ 1
(m I _T_P_S_C_Y'?VY £2_ %X_S Eﬂ _m_) ______ 14
N Ply(15x15x3mm) __ 14

____________ 2

m Epoxy the main wing hardly together with wing joiner.

Assemble the wings to the fuselage with screw
and blind nut as below.

| [» Securely glue together. If coming off during flights, you 'll
lose control of your airplane which leads to accidents!

i
' enorcament Plte

v

m Trim the cowling for engine and muffler.

=\

a >

ot

~

Drill holes to appropriate position in the front of mid
wing and epoxy wood dowel in them.

'A‘ Accessory list for the coming installation steps.

Wood dowel (6x50mm)

B BndNagm) 4
ST

_____________________ 4
©) -------- Washer(4x8mm) 1
@ _______ Spring Washer (4mm) 4
_________ ._N!t_(f“PE") __________ 4
(1§ ----- - - Linkage Stopper _______ 9

Plastic tube (2x650mm) 1

o)

; [OTH 50

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

% Assemble left and right sides
the same way.

@-‘ Ensure smooth non-binding
[l movement while assembling.

r-
= Pay close attention here!

I:I

- Cut off shaded portion.

Do not overlook this symbol!

eecccccced

Ensure smooth non-binding
movement while assembling.

g B % Assemble left and right sides
91 Apply epoxy glue. the same way.
h

Apply instant glue (CA glue, super glue).

r-
Pay close attention here!

|
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing

eecccccced




. o o Install the rudder servo to appropriate position Assemble the wheel and oleo strut to
27 The side sketch map of the engine installation finished. Assemble the accelerator push rod to the engine. in the fuselage. the retract as illustration.

Wheel (75 mm)

Brass collar (5mm)

Set Screw (3x4mm) Linkage Stopper

Screw (4x25mm) \ Aluminum shaft

W s ol 5
Washer(4x8mm) 0 / collar (Smm)
Screw (4x25mm)

AN ~
Washer(4x8mm)

B Note:rubber wheels oleo struts
and retracts are optional.

162 mm ﬂ//T

Screw (4x25mm)

Steering fullarm (60x6mm) U Washer(4x8mm)

T~

i

The sketch map of the linkages for the rudder Assemble the retract to the fuselage with
and elevator in the fuselage. TP Screw as illustration.

TP Screw(3x20mm)

\ 5

Drill 4 holes and set blind nut in appropriate position
in the firewall before install the engine.

——— e """ wheel (90mm) | Steel wire (0.5x1500mm)
| 5 SEeeeees 1 = 2
© ___ Bushing (8X4mm) __ 2 __Clevis 9
| Lock Nut (4mm) X o
@----- - 2, _Copper joiner ____,
TP Screw(3x20mm) ! Screw (2x10mm) )
_____ Nut(2mm) ___ o

Washi(4x8mm)

6, . I
(O < Air pressure Ime&
<\

Fuel spray line

Washer (4x8mm)
Spring Washer (4mm)
Nut (4mm)

Screw (4x25mm)

Fuel supply line ™

eeccccccccccccccccccccccey

geccccccccccccccccccccccny %AssembleIeftandrightsides r_ : M
. . . = . . f
Q? Apply epoxy glue IA’ ﬁ]%sg?nt:(leevlvzf;and right sides . Pay close attention here! $ Do not overlook this symbol! E @14 Apply epoxy glue. the same way. ol Pay close attention here! : Do not overlook this symbol! §
. . ! ! M
. M . .
. . . f l M
- : : e ) - : Warnin :
, X - . [o—3 Ensure smooth non-binding q M
[o=3¥ Ensure smooth non-binding s ([ m . f i i : .
Apply instant glue (CA glue, super glue). movement while assembling. f Cut off shaded portion. E : 0 Apply instant glue (CA glue, super glue). movement while assembling. f Cutoff shaded portion. :..-..-..-..-..-..-..-..-:
eccccccccccccccccccccccce

6 11



Keep some space about 1mm width between
the tailing edge and the rudder.

m The sketch map after the rudder shaft assemble finished.

Tailing
edge

Acm away the rubber tube when
the epoxy glue dried.

A Make sure they are in
the right position while
installing.

Drill holes to the relevant position in the tailing edge
and epoxy the rudder to them.

The sketch map of the linkage for the rudder
and the tail wheel.

Mount the fuel tank to the fuselage.

'A‘ Accessory list for the coming installation steps.

Pin hinge(24x24mm)

Drill a small hole to appropriate position in the fuselage
for installing the plastical tube and a hole in the rudder
for assembling the rudder shaft.

\
|

Plastical tube(3x30mm)

%ﬁ Ball joint

¢’ _Copper joiner

Steel wire

Washer(2x5mm
EB Screw (2x10m\r:§ Wash ( )

Lock Nut (2mm)

Clevis

) ----- =R AV 4
___Ribtemplate 2mmply) ___,
Stab joiner (12x310mm)
T Cevis !
C¥ ~---ommma--- L 2
EEInmmmumm _——————— - _Cppp_e_rio_”le_r _______ 2
Screw (2x10mm)
' Cemm - === === Nat@mm) 2
. PR Oy /2 N B O e e 2
L Washer(2x5mm)
Note: Customers can choose nylon stabbing fix the tank, O TommSm oot 2
We don't suppty nylon stabbing. s P, Plastical tube(3x30mm) __ _,
~
m Install the servo. m Assembly of the stabilizer.
Set I % T ol > Make sure to glue securely.
et screw (3x mm)§ If not properly glued, a failure in flight may occur.
Warning! . e
P> Securely glue together.If coming off during flights,
l ) you'll lose control of your airplane which leads
g to accidents!
/@? > Temporarily fasten down the main wing and
S check its correct position.

5
(2]
=
2
=
3
2

Vv Washer (2mm)

Linkage Stopper

[T SRR 1

Assemble the throttle servo to appropriate
position in the fuselage.

m\O

N

Apply epoxy glue.

Apply instant glue (CA glue, super glue).

% Assemble left and right sides
the same way.

o—‘, Ensure smooth non-binding
[l movement while assembling.

r—
Pay close attention here!

[
Cut off shaded portion.

A\

Do not overlook this symbol!

]

10

Apply epoxy glue.

Ensure smooth non-binding
[Y%Y Apply instant glue (CA glue, super glue).

movement while assembling.

% Assemble left and right sides
the same way.
X\

. Pay close attention here!

Cut off shaded portion.

WEN Varing

Do not overlook this symbol!

geccccccccccccccccccccccny




According to the rib template drill holes to the tail of
fuselage and assemble the "U"style wire as illustration.

m Trim slot to appropriate position in the stabilizer .

Rib template (2mm ply
] S =
Stab joiner (12x310mm
Stab joiner (12x310mm)

m Glue the elevator to the stabilizer by CA and epoxy.

Connect the elevator and the serer via the steel wire.

B Securely glue together. If coming off during flights, you 'll
lose control of your airplane which leads to accidents!

Drill two holes at the stabilizer root base via rib template
and epoxy the wood dowel in them.

m Apply instant type CA glue to elevator and pin hinge.

o Pin hinge(24x2dmm) ___ ¢

Make sure hinges are L
mounted in the same line. R

m Install the servo.

Accessory list for the coming installation steps.

Washer(2x5mm
E Screw (2x10mmy, \Wash ( )
Ball joint N
& 7
E E & “Lock Nut (2mm )
#_Copper joiner
k .
4@ Steel wire
oo Clevis _____ 2
____Copperjoiner____,
_____ Sorew (2xt0mm)___,
________ Nut@mm)
Washer(2x5mm) ’

Pin hinge(2.5x48mm)

Keep some space about 1mm width between
elevator and tailing edge.

Tailing .
edge
Elevator|

Assemble the elevator sever to appropriate position
in the fuselage.

Drill holes to appropriate position in the rudder and epoxy
the ping hinges in them

Pin hinge(2.5x48mm)

—
1
1
|
1
X Make sure hinges are

mounted in the same line.|

I
I
I
- - - - L A Make sure they are in :
> Securely glue together. If coming off during flights, you 'll R the right position while h
lose control of your airplane which leads to accidents! installing. X
secccccccccccccccccccccccy
Assemble left and right sides r .
Apply epoxy glue. EA the same way. 9 Pay close attention here! Do not overlook this symbol!

@_‘, Ensure smooth non-binding
[Y¥ Apply instant glue (CA glue, super glue). B movement while assembling.

[
Cut off shaded portion.

Apply epoxy glue.

Ensure smooth non-binding
[Y%N Apply instant glue (CA glue, super glue).

movement while assembling.

V Assemble left and right sides
the same way.
h

r—
Pay close attention here!

(|
Cut off shaded portion.

Do not overlook this symbol!

WEN Varing

geccccccccccccccccccccccny




